Prescribing Guidelines
for Influenza
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Influenza

There are two common types of influenza (flu) viruses that cause seasonal infections: Influenza A and Influenza
B. Flu symptoms can vary widely, but patients most commonly present with fever, headache, extreme tiredness,
dry cough, sore throat, runny or stuffy nose and muscle aches. Vomiting and diarrhea may also be signs of the
flu, especially among children. Antivirals can be used for confirmed or suspected treatment of the flu or for flu
prevention in patients that are high risk for complications with known exposures. They are most effective if
initiated within 48 hours of symptom onset, so early treatment is warranted for patients with confirmed disease

or high likelihood of flu infection.

Antivirals to treat suspected or confirmed flu infections:

* Are recommended as soon as possible, regardless of symptom duration, for children less than 2 years old, any
child with severe, complicated or progressive influenza disease and any child at high risk for complications (see
table below)

* May be considered for any symptomatic child or adolescent if treatment can be initiated within 48-hours of
symptom onset or any child with a household contact less than 6 months old or at high risk for complications
(see table below)

Antivirals to prevent flu infections:

* May be given to family members and close contacts of an infected person if they are at high risk of
complications AND have not received the annual influenza vaccine, are within two-weeks of receiving the
vaccine OR are immunocompromised and less likely to respond fully to the influenza vaccine

Children at High Risk for Influenza Complications’

e Children with chronic pulmonary conditions (including asthma and cystic fibrosis); hemodynamically significant
cardiovascular disease (except hypertension alone); or renal, hepatic, hematologic (including sickle cell disease and
other hemoglobinopathies) or metabolic disorders (including diabetes mellitus)

e Children with immunosuppression attributable to any cause, including that caused by medications or by HIV infection

¢ Children with neurologic and neurodevelopment conditions (including disorders of the brain, spinal cord, peripheral
nerves and muscles including cerebral palsy, epilepsy, stroke, intellectual disability, moderate to severe developmental
delay, muscular dystrophy or spinal cord injury)

e Children with conditions that compromise respiratory function or handling of secretions (including tracheostomy and
mechanical ventilation)

e Women who are pregnant or postpartum during the influenza season

e Children < 19 who are receiving long-term aspirin therapy or salicylate-containing medications (including those with
Kawasaki disease and rheumatology conditions) because of increased risk of Reye syndrome

e American Indian and Alaska Native people

e Children with obesity

e Residents of chronic care facilities and nursing homes
e Children born preterm that are < 5 years old

The best way to prevent serious illness from the flu is to encourage patients 6 months and older to receive an annual
flu-vaccine. Visit the CDC website for a complete list of available flu vaccine options and notes on timing of
administration.


https://www.cdc.gov/vaccines/schedules/hcp/imz/child-adolescent.html

Below are recommended treatment and prevention regimens for oseltamivir (Tamiflu®). Information on other
FDA-approved medications to treat influenza, zanamivir (Relenza Diskhaler®), peramivir (Rapivab®) and baloxavir
(Xofluza®), can be found in the American Academy of Pediatrics influenza recommendations'. If considering
zanamivir dry powder inhaler (Relenza Diskhaler®), please review proper technique for inhaler use with child and
family. Other therapies, including peramivir (Rapivab®) and baloxavir (Xofluza®), require prior authorization by

Ohio Medicaid plans.

Influenza Treatment and Prevention

. . . Treatment Prevention
S ECICETE LB (Duration is 5 Days) (Duration is 7 Days)

Limited safety and efficacy
data

PMA < 38 weeks 1 mg/kg orally TWICE daily

PMA 38 — 40 weeks 1.5 mg/kg orally TWICE Limited safety and efficacy

daily data
< 3 months 3 mg/kg orally TWICE daily =meC Safgtyt and efficacy
Oseltamivir (tamiflu®) ata
Capsule: 3 — 8 months 3 mg/kg orally TWICE daily 3 mg/kg orally ONCE daily
30 mg
45 mg 9— 11 months 3.5 mg/kg (_)reilly TWICE 3.5 mg/kg prilly ONCE
75mg daily daily
Suspension: Weight-threshold doses for patients 12 months and older
6 mg/mL
<15Kkg 30 mg orally TWICE daily 30 mg orally ONCE daily
Common Side Effects:
¢ Nausea/vomiting
¢ Headache > 15 kg —23 kg 45 mgq orally TWICE daily 45 mg orally ONCE daily
> 23 kg — 40 kg 60 mg orally TWICE daily 60 mg orally ONCE daily
> 40 kg 75 mg orally TWICE daily 75 mg orally ONCE daily

PMA: Post-Menstrual Age
Adapted from American Academy of Pediatrics (AAP) Influenza Treatment Recommendations'.
*AAP Recommendation. CDC recommends 3mg/kg for both prevention and treatment for all patients < 12 months.
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Referrals and Consultations BEST

Online: NationwideChildrens.org CHILDREN'S
Phone: (614) 722-6600 or (877) 722-6220 | Fax: (614) 722-4000 HOSPITALS
Physician Direct Connect Line for 24-hour urgent physician consultations:
(614) 355-0221 or (877) 355-0221
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